
ANNUAL REPORT

2024



A
nn

ua
l r

ep
or

t 2
02

4

2

The future in construction

Lantania Group designs, builds and manages large 
transport, water and energy infrastructures that improves 
people’s quality of life and fosters the development of a 
cleaner and more sustainable world. 

We combine the experience and track record of a group 
of leading companies in Spain in the infrastructure, water, 
and renewable energy sectors with the expertise of highly 
experienced professionals across multiple activities, 
enabling us to undertake projects of various kinds 
anywhere in the world. 

We are committed to being a socially responsible company 
that generates a positive impact in the communities in 
[...]
extension of the filter hall, irrigation 
basement and gallery connecting the 
installations.

Execution period
2023-2025

Execution period
2023-2024

Execution period
2024-2025

Client
Cobra Sener Seraing JV

Client
Amper Nervión Group

Client
Baux Compañía Valenciana del Aluminio

Amount
€12.1 M

Amount
€1.1 M

Amount
€1.7 M

Foundations for the extension of 
the Luminus combined cycle plant.  
Liège (Belgium) 

Indania 50% | CYCASA 50%

Foundations and civil works for 
Estrella Solar and Encina al Sol 
solar photovoltaic park. Puertollano 
(Ciudad Real)

Indania 100%

Cold rolling mill nº2 in Segorbe 
(Castellón)

Indania 100%

Ancillary civil works outside the scope 
of the main contractor, support for 
the construction and commissioning 
of a new monopile production hall, 
management of subcontracts, rentals 
and purchases in Open Book.

Construction of the foundation pit for a 
new bending machine and relocation of 
foundations affected by its installation.

Execution period
2023-2025

Client
Haisea wind Group

Amount
€1.2 M

Civil works, supply management 
and machinery rental to support 
the construction of a monopile 
production plant in the Port of 
Bilbao.

Indania 100%

Execution of the civil works for the 
step-up substation: transformer 
foundations, control and auxiliary 
equipment buildings, underground 
networks (drainage, electrical conduits, 
etc.), perimeter fencing and urban 
development.

Execution period
2024

Client
Cobra S.A.

Amount
€0.3 M

Civil works for Ictio-Almaraz 
step-up substation (Cáceres)

Indania 100%

Infrastructure

In
fr

as
tr

uc
tu

re



A
nn

ua
l r

ep
or

t 2
02

4

A
nn

ua
l r

ep
or

t 2
02

4

111110

01.  
Lantania 
Group

02.  
About us

03.  
Sustainability

04.  
Financial 
Statements

05.  
Projects 

Lantania specialises in providing 
efficient solutions in the water sector, 
based on innovative and sustainable 
technologies

	 Almansa WWTP 
(Albacete)

Water
Projects

W
at

er



A
nn

ua
l r

ep
or

t 2
02

4

A
nn

ua
l r

ep
or

t 2
02

4

113112

01.  
Lantania 
Group

02.  
About us

03.  
Sustainability

04.  
Financial 
Statements

05.  
Projects 

/ Hydraulic infrastructure

 / 
H

yd
ra

ul
ic

 in
fr

as
tr

uc
tu

reExecution period
2021-2024

Execution period
2023-2025

Execution period
2022-2024

New Wastewater Treatment and Pumping Station (WWTPS) for the pretreatment of wastewater 
from the coastal subsystem and its impulsion to the future Los Letrados WWTP, with a capacity 
of 215 l/s. 

Installation of a pump for 182 l/s and 121 mwp and execution of DN450 cast iron impulsion pipes, 
with a length of 2,450 m. 

At the same time, installation of a DN800mm PVC land outfall pipe, 2,465 m long. 

Demolition of the existing WWTPS, redevelopment of the area and accesses.

Client
Aguas de las Cuencas de España. Ministry for 
Ecological Transition and Demographic Challenge

Amount
€6.4 M

New emergency outfall, north 
of the existing one, starting in 
a loading chamber that leads to 
the marine works.  

It will be carried out by means 
of HDPE pipe with an outer 
diameter of 1,600 mm and a 
length 182 m meters, crossing 
the breakwater zone until it 
discharges outside the Coastal 
Protection Zone.

Channelling of the urban section of the Barenys ravine, 
including a 20-metre structure beneath the old railway 
tracks, 115 metres of four five-by-two concrete sections 
with an outfall to the sea, and a transition area via a 
concrete structure to the open-air channel section.

Client
Econssa– Empresa Concesionaria 
de Servicios Sanitarios S.A. 

Client
Infraestructures.cat. 
Regional Government 
of Catalonia

Amount
€6.5 M

Amount
€5.5 M

Emergency discharge outfall 
in Antofagasta (Chile)

Lantania 40% | Constructora 
Mar Cantábrico, SPA 60%

Ensenada Pelada WWTP. Granadilla de Abona (Tenerife)

Lantania 50% | Aquambiente 50%

Flood risk mitigation in the La Salud 
neighbourhood of Salou (Tarragona)

Lantania 100% 

Execution period
2018-2024

Execution period
2024-2025

Design and construction of a dam with two dikes of loose materials for the storage of 
170 Hm3 of water and a flooding surface of 1,152 hectares at average level. It includes 
an adduction canal, a pumping station and an outdoor electrical substation.

New intake structure at the Andévalo dam 
at an elevation of 70 m above sea level 
and a new pumping station to the Cabezo 
del Pasto pool, with a capacity of 1,410 l/s, 
equivalent to the current one, in order to 
guarantee the supply of water for human 
consumption to the Andévalo DWTP in 
emergency situations.

Client
Ebro Hydrographic Confederation. Ministry for 
Ecological Transition and Demographic Challenge Client

General Directorate of Water Infrastructures. 
Department of Agriculture, Fisheries, Water 
and Rural Development. Regional Government 
of Andalusia

Amount
€90.6 M

Amount
€9.0 M

Almudévar dam (Huesca)

Lantania 30% | Sacyr Construcción 30% | Vías y Construcciones 26% | Sogeosa 
Sociedad General de Obras 14%

Improvement of the intake at the 
Andévalo dam for use in situations  
of scarcity. Lot 1 (Huelva)

Lantania 100% 

Execution period
2021-2025

Replacement of 75 km of supply network pipelines in several municipalities in 
the south-east of the Community of Madrid, using new cast iron pipelines with 
diameters ranging from 80 to 500 mm.

Client
Canal de Isabel II

Amount
€21.9 M

Replacement of pipes of the Canal de Isabel II supply network.  
Lot 8 (Madrid)

Lantania 33.33% | Ortiz 33.33% | Licuas 33.33%

Water

W
at

er



A
nn

ua
l r

ep
or

t 2
02

4

A
nn

ua
l r

ep
or

t 2
02

4

115114

01.  
Lantania 
Group

02.  
About us

03.  
Sustainability

04.  
Financial 
Statements

05.  
Projects 

Execution period
2024-2026

Client
Neom Company 

Amount
$84,3 M

Al Badaa biosolids treatment 
plant (Saudi Arabia)

Lantania 50% | Tawzea 50%

/ Large-scale water projects

 / 
La

rg
e-

sc
al

e 
w

at
er

 p
ro

je
ct

s

Design, supply, construction and commissioning of a desalination plant with a 
capacity of 300,000 m3/day. 

It has four desalinated water tanks with a total capacity of 600,000 m3, which 
allows an operating reserve of two days. In addition, a new 132/33 kV power 
substation and a 30 MW solar photovoltaic plant will be built, which will 
contribute to the sustainability of the facility. 

The scope includes the intake and discharge system, pumping station, pre-
treatment, reverse osmosis system with energy recovery, post-treatment, as well 
as associated electrical installations and instrumentation.

The plant will supply drinking water to the regions of Mecca and Al-Baha, 
benefiting approximately one million inhabitants. 

Desalination plant for irrigation of greenhouse crops, located in Gabes, about 100 km north of the island of Djerba. It will have a capacity of 
7,500 m3/day, expandable to 15,000 m3/day. 

The water will be taken from the Mediterranean Sea and pumped to the plant, where it will be processed through two stages of filtration and 
two stages of reverse osmosis, obtaining water suitable for Agro Care’s crops. The contract includes 12 months of operation and maintenance.

Client
Acwa Power

Client
Agro Care 

Ras Mohaisen reverse osmosis seawater desalination plant (Saudi Arabia)

Lantania 30% | Larsen & Toubro Limited 70%

Hicha reverse osmosis seawater desalination plant (Tunisia)

Lantania 100%

Execution period
2025-2029

Execution period
2025-2026

Amount
$491 M

Amount
€9.9 M

Design, construction and commissioning of:

•	Biosolids treatment plant, from different 
wastewater treatment plants in the area. 
Includes solar sludge drying and sequential 
biological reactor (SBR). 

•	 Innovation centre for testing new wastewater 
and biosolids treatment and recovery 
technologies, geared towards future 
developments in Neom. It has four test 
benches, two laboratories and space for the 
installation of technologies under evaluation.

•	Biosolids Demonstration Centre, with 
architectural design for visitors, exhibition area, 
reception, viewing platforms, experimental 
plots, greenhouse, laboratories and support 
facilities. 

Execution period
2024

Analysis of the quality of the raw water feeding the Jorf Lasfar complex, 
identification of critical parameters for the design of the process and 
determination of the most suitable pre-treatment system by means of a CapEX/
OpEX comparative study, with the aim of guaranteeing optimum performance of 
the desalination plant.

Client
JESA

Amount
€0.025 M

Engineering for Wave II desalination plant (Morocco) 

Lantania 100%

Water

W
at

er



A
nn

ua
l r

ep
or

t 2
02

4

A
nn

ua
l r

ep
or

t 2
02

4

117116

01.  
Lantania 
Group

02.  
About us

03.  
Sustainability

04.  
Financial 
Statements

05.  
Projects 

/ Water and wastewater treatment

 / 
W

at
er

 a
nd

 w
as

te
w

at
er

 tr
ea

tm
en

t

Primary treatment for the entire flow (33,000 m3/day), 
biological treatment using activated sludge with nutrient 
removal, distributed across four lines with a capacity to treat 
60,000 m3/day, and tertiary treatment for the entire flow. It 
includes sludge treatment by two-stage anaerobic digestion 
and thermal hydrolysis, improving energy efficiency and 
allowing for its agricultural use. The Torrent Gros will also 
be channelled in the affected area and the first section of 
the land outfall will be constructed. The contract includes 
commissioning for one year.

Current design capacity: 2,880 m³/day. Future capacity: 4,325 m³/day.  
Population: 14,000 PE.

Activated sludge plant with prolonged aeration, with a capacity to treat up to 4,325 m³/day.  
The water line includes inlet works, pre-treatment, a lamination tank and biological treatment with 
biological nutrient removal. Sludge treatment will be carried out by gravity thickening, centrifugal 
dehydration and storage. The sludge could be used in agriculture. 

The facility will consist of two buildings (Operations and Control), auxiliary process networks, and 
control and instrumentation systems to ensure efficiency.

The contract includes one year of operation.

Wastewater treatment plant with a capacity of 4,600 m3/day,  
expandable to 6,900 m3/day, for a population equivalent 
of 63,480 inhabitants. It includes pre-treatment designed 
for future use, a storm tank for storage and treatment of 
excess water during rainy periods, biological treatment 
using activated sludge in prolonged aeration with nutrient 
removal, and sludge treatment by dehydration. It has a 
tertiary treatment system for reusing treated water, with 
lamellar settling, microfiltration and ultraviolet disinfection. It 
includes a deodorisation system using activated carbon and 
a 690 kWp photovoltaic plant, capable of covering 45.6% of 
the facility’s annual consumption.

Capacity: 556 m3/day.  
Population: 2,781 PE.

Capacity: 500 m3/day. Population: 2,000 PE. 
Biological treatment by biodiscs.

Wastewater treatment of Venta del 
Obispo, Venta de Rasca and Rasquilla 
in San Martín del Pimpollar; Navagredos 
campsite in Navarredonda; supply 
tank in Umbrías; supply to Cebreros; 
replacement of adduction pipe in 
Navarredonda. Capacity: 7,680 m3/day. 
Population: 300 PE.

Client
Aguas de las Cuencas de España. Ministry for Ecological 
Transition and Demographic Challenge

Client
Department of Sustainable Development. 
Regional Government of Castilla-La Mancha

Client
Department of Water. Ministry for Ecological Transition and 
Demographic Challenge

Palma II WWTP (Mallorca) 

Lantania 33.33% | Copasa 33.33% | Tedagua 33.34%

Villanueva de la Torre WWTP (Guadalajara) 

Lantania 100%

Almansa WWTP (Albacete) 

Lantania 50% | CHM Obras e Infraestructuras 50%

Execution period
2023-2026

Execution period
2024-2026

Execution period
2022-2024

Amount
€98.0 M

Amount
€3.8 M

Amount
€7.1 M

Execution period
2022-2024

Client
Tajo Hydrographic Confederation. Ministry 
for Ecological Transition and Demographic 
Challenge

Execution period
2024-2026

Client
Department of Agriculture, Fisheries and 
Rural Development. Regional Government 
of Andalusia
Amount
€3.8 M

Amount
€2.9 M

Guadalcázar sewerage collection 
and WWTP (Córdoba)

Lantania 50% | Jarquil 50%

La Cumbre WWTP (Cáceres)

Lantania 100%

Execution period
2023-2025

Client
SOMACYL

Amount
€2.3 M

Treatment, operation and 
maintenance works in several 
municipalities of Ávila

Lantania 70% | Canteras Cuadrado 30%

Water

W
at

er



A
nn

ua
l r

ep
or

t 2
02

4

A
nn

ua
l r

ep
or

t 2
02

4

119118

01.  
Lantania 
Group

02.  
About us

03.  
Sustainability

04.  
Financial 
Statements

05.  
Projects 

Execution period
2024-2026

Execution period
2024-2025

Execution period
2022- 2024

El Guijo sewerage collection and WWTP (Córdoba) 

Lantania 100%

Expansion of the Palazuelos de Eresma WWTP (Segovia)

Lantania 70% | Obras y Suministros Cuadrado 30%

Puigpelat WWTP (Tarragona)

Lantania 70% | Romà Infraestructures 
i Serveis 30%

La Llacuna WWTP, discharge collectors and operation (Barcelona) 

Lantania 60% | Romà Infraestructures i Serveis 40%

Camariñas and Laxe WWTP 
concession (A Coruña)

Lantania 100%

Capacity: 71 m3/day. Population: 471 PE. Capacity: 3,600 m3/day. Population: 14,250 PE.

Capacity: 300 m3/day. Population: 1,500 
PE. 

Compact pretreatment, biological 
treatment using activated sludge 
in prolonged aeration and nitrogen 
removal, and sludge treatment using 
rhizocomposting. Collector 454 m long 
in 400 mm diameter HDPE.

Includes commissioning for three 
months and operation for one year.

Capacity: 340 m3/day. Population: 1,768 PE.

Integral operation of the WWTP with a 
nominal daily capacity of 1,000 m3 and 840 
m3, respectively.

Client
Department of Agriculture, 
Fisheries and Rural Development. 
Regional Government of 
Andalusia

Client
Department of Development 
and Environment. Regional 
Government of Castilla y León

Client
Water department. 
Regional 
Government of 
Catalonia

Client
Water department. Regional Government of Catalonia

Client
Water 
department. 
Regional 
Government of 
Galicia

Amount
€2.4 M

Amount
€1.9 M

Amount
€2.1 M

Amount
€1.6 M

Amount
€ 0.4M 
(2024)

Execution period
2023-2025

Contract duration
Camariñas 
until 2029
Laxe until 2027

/ Water and wastewater treatment

 / 
W

at
er

 a
nd

 w
as

te
w

at
er

 tr
ea

tm
en

t

Capacity: 485 m3/day.  
Population: 921 PE.

Execution period
2022-2024

Client
Duero Hydrographic Confederation. 
Ministry for Ecological Transition and 
Demographic Challenge

Amount
€0.8 M

Villavieja de Yeltes WWTPS 
(Salamanca)

Lantania 100%

Capacity: 678 m³/day.  
Population: 3,300 PE.

Execution period
2022-2025

Client
SOMACYL

Amount
€1.8 M

Navalmanzano, Escobar de 
Polendos and Escalona del Prado 
WWTPS (Segovia)

Lantania 100%

Water

W
at

er



A
nn

ua
l r

ep
or

t 2
02

4

A
nn

ua
l r

ep
or

t 2
02

4

121120

01.  
Lantania 
Group

02.  
About us

03.  
Sustainability

04.  
Financial 
Statements

05.  
Projects 

/ Industrial water

/ I
nd

us
tr

ia
l w

at
er

The first zero discharge facility in Spain, designed to recover 
effluents and reuse them in the process, reducing water 
consumption. It deals with four different flows. Capacity: 
1,870 m3/day. 

Sector: mining and metallurgy.

Design, construction and commissioning 
of the wastewater treatment plant 
expansion, which will increase the 
volumes to be treated by more than 50%.

It includes physical-chemical pretreatment 
by decantation, filtration, ultrafiltration 
and reverse osmosis, with minimum 
recovery yields of 90%, obtaining water 
of equivalent quality to drinking water.

In addition, Lantania has been operating 
the mining complex’s water treatment 
plant since its construction in 2010, with 
a workforce of more than 40 employees.

Client
Atlantic Copper

Client
Cobre Las Cruces

Atlantic Copper IWWTP (Huelva)

UTE Lantania 50% | Aquatec Proyectos para el sector 
del agua 45% | Suez Spain 5%

Execution period
2021-2024

Execution period
2023-2024

Amount
€10.5 M

Amount
Expansion EPC: 